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/ MILL S QUALITY DATE OF [SSUE 2008,12,12
FHMNE A kAW
CERTIFICATE NO.: E200812-0057-002874(5003628) CERTIFICATES L/C No. (P/O No.) : 47LI1-C80768-TCTT(1103066336)
A E 9 "’A + 8 7 :
COMMODITY E.R.W STEEL PIPE se H ESAH Steel C?I‘p. CUSTOMER PLESA
AE R A (F)Ml o X = & 2
SPECIFICATION : AP] 5L B(PSL1)/ASTM A53B HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM~GU, POHANG
HEAT NO. T%'ng F 8 A % 4 % QUANTITY ) 2
NO. | (BATCH No.) ORDER SIZE B £ F 4 o FF/T) REMARK
*1 PCs TOTAL LENGTH FEIGHT
33 (Sff]‘g&?f%é)ﬁo) BBE 0" X SCH4D X6.120 M 36 220.320 M 13.329 | CONFIRM TO NACE NORM MRO175(LAST EDITICN)
ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
34 | (v o0y BBE 10 * X0.250 " X6.120M 124 758.880 M 31.941 | *DSAW:CHENICAL CONPOSITION AND HARDNESS ONLY
35 (Sﬁ‘,}fg"‘{’&go) BEE 24" X0.250 " X6.120 M 1 6.120 M 0.583
36 (SICIB‘}f’g:PIG‘iO) BBE 24 " X0.250 " X6.120 M 1 6.120 M 0.583
TMPACT
HYDROSTATIC | N [VD|F|S|C|RM|B[D|C|F|F|RF| ZINC COATING TENSILE TEST
DI Su A0 HISEIN T DN KNS Mt SR
HEAT NO Ssect Rl AN|1|K|R|oE[T)7|i|1|6|Rr|mermor|ZIF| B [c[si|un|P|s ou|nr|cr|uo| v |ceaf D|TENSILE) YIELD | E.L (ENE-SHEAR THST | MENT | LINING
NC. | (BATCH NG.) g L&I‘. E 3 H}‘ g g E 1%5 ZINC_CIONAGT é g & STRENGTH| STREM AREA
psi Ululgo ril % LS 1 C.5JALE (I; 2 3 ala2l2|2l3 ¥ N THICKﬁPH
L—"N|N ol M N NEss [
T psi psi
*2 G N |GAUSS| #3 G *4 | #5 | *6 *7 *8 |9 10 JJould % *11
HES 30 MAX |26 120 | 30| 30 [40|40|40| 15|80
SPEC MIN 60000 | 35000
33| cs36999 M0 [G|6| G |6 G H |16[ | 85 [13] 7
{ SHIY272060) Plis|1|8a|1zfofrf1|1|1]1 T| 73670 | 57170 | 35 G
P {18 |13]s]2f1|1|1]1 ¥| 75241
34| sB24781 980 |G |G| G |G G H j16| 1| 69 |13]|7
{SHIZ0B2010) P {15 1|69 127 |m®l1|1|®R]|1 T| 68550 | 51060 | 37 G
P 17| 2| 70 |1|s5|m®Rl1]2|ml1 ¥| 72268
35| ©815691 40 |GlG| G |G G H |16]2| 78 [14]|10
(S11Y131080) P |15] 1|78 |1zf1z|2f1]|2|1]1 T| 68130 | 48350 | 36 G
P |17| 2| 77 |158[10|1|2]|2|1]1 w| 69850
36| C815786 40 |6l G |G G H |1w|1]| 78 [13]10
(STTY131140) P |18] 1| 70 [12|1z|2|2|1|1]1 T| 67840 | 47360 | 38 G
P |17{mR| 78 [11|11]|1|2|2|1]|1 ¥| 70699
N 1~ #12 ¢ %
0 | Refer To The Attached H
T | Section Designation %
E

Surveyor

« WE HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICTAL DOCUMENT

Manager of Q.M Dept.

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL OODE 231}




